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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 26DB BANDWIDTH
RESULT: Pass

514 FREQUENCY STABILITY
RESULT: Pass

5.1.5 99% BANDWIDTH
RESULT: Pass

5.1.6 6DB BANDWIDTH
RESULT: Pass

5.1.7 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.8 SPURIOUS EMISSION
RESULT: Pass

5.1.9 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendixes:

Appendix A: Test data of 5G Wi-Fi.

2. Test Sites

2.1 Test Facilities

EMTEK (Shenzhen) Co., Ltd.

(FCC Registration No.: 709623)
(Test site Industry Canada No.: 4480A-2)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Equipment Manufacturer Type S/N Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2018-05-20
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2018-05-20
Cable H+B 3M SF104-26.5 | 295838/4 2018-05-21
Cable H+B 6M SF104-26.5 | 295840/4 2018-05-21
Pre-Amplifier HP 8447F 2944A07999 | 2018-05-20
Bilog Antenna Schwarzbeck VULB9163 142 2018-05-21
Cable Schwarzbeck AK9513 ACRX1 2018-05-20
Cable Rosenberger N/A FP2RX2 2018-05-20
Cable Schwarzbeck AK9513 CRPX1 2018-05-21
Cable Schwarzbeck AK9513 CRRX2 2018-05-21
Pre-Amplifier A.H. PAM-0126 1415261 2018-05-20
Horn Antenna Schwarzbeck BBHA 9120 707 2018-05-21
Pre-Amplifier A.H. PAM-0126 1415261 2018-05-20

Schwarzbeck BBHA 9170 BBHA91703 | 2018-05-20
Horn Antenna 99

132.1- 2018-05-20
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39-
100967-AP

Pre-Amplifier Lunar EM LNA26G40-40 ‘;%)81313102 2018-05-20
Horn Antenna AHS/USA SAS-573 184 2018-05-20
Cable H+B (23652" SF104- 289147/4 2018-05-20
Cable H+B 3M SF104-26.5 | 295838/4 2018-05-20
Cable H+B 6M SF104-26.5 | 295840/4 2018-05-20
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2018-05-21
Vector Signal Generater Agilent N5182B My53050553 | 2018-05-20
Analog Signal Generator | Agilent N5171B My53050878 | 2018-05-20
Signal Analyzer Agilent N9010A My53470879 | 2018-05-21
Power Meter Agilent PS-X10-100 N/A 2018-05-21
Temp. / Humidity Chamber | Kingson THS-M1 242 2018-05-20
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2018-05-20
L.I.S.N. Schwarzbeck NNLK8129 8129203 2018-05-20
Pulse Limiter Rohde & Schwarz | ESH3-Z2 100006 2018-05-21
Voltage Probe Rohde & Schwarz | TK9416 N/A 2018-05-21
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x10"-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity +3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

EMTEK (Shenzhen) Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use
The EUTs are Window 10" tablet with Wi-Fi, Bluetooth function.
All models are identical except the model name.

The EUTSs have two antennas, two antennas cannot transmitter simultaneously.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value

Kind of Equipment Insignia Flex Window 10" Tablet with Keyboard

Type Designation NS-P10W8100, NS-P10W8100-C, xxxxxxP10W81xxxxxx, NB1028-1J
(x=0-9, A-Z, a-z, - or blank, for market purpose only)

FCC ID XMF-NB1028

IC 20064-NB1028

HVIN NS-P10W8100

Operating Frequency band 5180 — 5240MHz, 5745 — 5825MHz
Extreme Temperature Range | 0~+45°C

Operation Voltage DC 3.7V, 6800mAnh via built-in lithium-ion battery
DC 5V via AC/DC adapter
Antenna Gain Antl: 1.32dBi, Ant2: 1.32dBi

Table 4: Technical Specification of 5GHz, 802.11a/n

Operating mode(s) /

WiFi IEEE 802.11a IEEE 802.11n HT20 IEEE 802.11n HT40

OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK,

Test modulation 16-QAM, 64-QAM) | 16-QAM, 64-QAM) | 16-QAM, 64-QAM)

Transmit Frequency 5180 - 5240, 5180 - 5240, 5190 - 5230,
Range (MHz) 5745 - 5825 5745 - 5825 5755 - 5795
Channel Number 9 9 4

Data Rate (Mbps) ?18954112 18, 24, 36, MCSO0 ~ MCS7 MCSO0 ~ MCS7
Output Power Setting 13 12 12

level
Remark: Reduce power setting of 802.11g/n due to power setting of SAR and retest Peak output
power.
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Table 5: Technical Specification of 5GHz, 802.11ac

Operating mode(s) /
WiFi

IEEE 802.11ac VHT80

OFDM (BPSK, QPSK,
16-QAM, 64-QAM,

IEEE 802.11ac VHT40

OFDM (BPSK, QPSK,
16-QAM, 64-QAM,

IEEE 802.11ac VHT20

OFDM (BPSK, QPSK,
16-QAM, 64-QAM,

Test modulation

level

256-QAM) 256-QAM) 256-QAM)
Transmit Frequency 5180 - 5240, 5190 - 5230,
Range (MHz) 5745 - 5825 5755 - 5795 5210, 5775
Channel Number 9 4 2
Data Rate (Mbps) MCSO0 ~ MCS8 MCSO0 ~ MCS9 MCSO0 ~ MCS9
Output Power Setting 13 12 12

Remark: Reduce power setting of 802.11g/n due to power setting of SAR and retest Peak output
power.

Table 6: List of WLAN Channel of 5GHz 802.11a/n

802.11a 802.11n HT20 802.11n HT40

Channel Frequency Channel Frequency Channel Frequency
Number (MH2) Number (MH2) Number (MH2)

36 5180 36 5180 38 5190

40 5200 40 5200 46 5230

44 5220 44 5220 151 5755

48 5240 48 5240 159 5795

149 5745 149 5745

153 5765 153 5765

157 5785 157 5785

161 5805 161 5805

165 5825 165 5825
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Table 7: List of WLAN Channel of 5GHz 802.11ac

802.11ac VHT20 802.11ac VHT40 802.11ac VHTS80

Channel Frequency Channel Frequency Channel Frequency
Number (MHz) Number (MHz) Number (MHz)

36 5180 38 5190 42 5210

40 5200 46 5230 155 5775

44 5220 151 5755

48 5240 159 5795

149 5745

153 5765

157 5785

161 5805

165 5825

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode
1. Transmitting
802.11a
802.11n HT20
802.11n HT40
802.11ac VHT20
802.11ac VHT40
f. 802.11ac VHT80
B. Standby
C. Off

Po0TY

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating

SHENZHEN

TEKA TEKA024- Input; AC 100-240V, 50/60Hz, 0.7A;
AC/DC Adapter | teciNOLOGY | 0503000UK Output: DC 5V, 3.0A

Co., LTD.

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test of below 1GHz

Ant. Tower

EUT& 3m
Support U o=

Turn Table

Ground Plane

Test Receiver

MOOOO

onor.:.

Diagram of Measurement Configuration for Radiation Test of above 1GHz

Ant. Tower

3m

EUT& - -

Support Unj

Turn Table

Ground Plane

Test Receiver
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand
LISN
80cli
(
Ground plane
Testreceive | |__|.—
2222

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test Receiver The EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.247(b)(4) & FCC Part 15.203

RSS-Gen Clause 8.3
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 1.32dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered
sufficient to comply with the provision.
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5.1.2 Peak Output Power

RESULT: Pass
Test date : 2017-06-26
Test standard : FCC Part 15.407(a)(1)(iv)
FCC Part 15.407(a)(3)
RSS-247 clause 6.2.1(1)
RSS-247 clause 6.2.4(1)
Basic standard : ANSI C63.10: 2013
Limit : 23dBm for FCC,
* Max e.i.r.p.<200mw (23dBm) (5150-5250MHz)
*200 mW (23dBm) or 10 dBm + 10 logB, where B
is the 99% emission bandwidth in MHz, where is
lesser.
Max conducted output power <1W (30dBm)
(5725-5850MHz)
Kind of test site : Shielded room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : Al
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101kPa
Table 8: Test result of Peak Output Power of Band U-NII-1
Mode Channel Frequency Peak Output Power (dBm) Limit (dBm)
(MHz) ANT1 ANT?2
5180 14.19 14.15 23
802.11a 5200 13.89 13.43 23
5240 13.65 13.56 23
5180 13.92 13.80 23
802.11n HT20 5200 13.22 13.20 23
5240 12.46 12.40 23
5190 13.03 13.39 23
802.11n HT40 5230 12.35 12.46 23
5180 13.95 13.97 23
802.11ac VHT20 5200 12.24 12.19 23
5240 13.39 13.46 23
5190 12.11 12.20 23
802.11ac VHT40 5230 13.54 13.37 23
802.11ac VHT80 5210 12.36 12.50 23
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Table 9: Test result of Peak Output Power of Band U-NII-3

Channel Frequenc Peak Output Power (dBm) -
Mode (MHz)q y ANTL ANT?2 Limit (dBm)
5745 14.58 14.56 30
802.11a 5785 13.83 12.35 30
5825 13.53 13.70 30
5745 13.81 13.74 30
802.11n HT20 5785 13.27 13.34 30
5825 12.30 12.37 30
5755 13.54 12.88 30
802.11n HT40 5795 12.23 11.54 30
5745 13.76 13.78 30
802.11ac VHT20 5785 12.29 12.76 30
5825 11.31 11.79 30
5755 12.99 12.59 30
802.11ac VHT40 5795 11.23 11.28 30
802.11ac VHT80 5775 11.35 11.95 30
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5.1.3 26dB Bandwidth

RESULT: Pass
Date of testing : 2016-07-27

Test standard : FCC Part 15.407(a)(5)
Basic standard : ANSI C63.10: 2013
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : Al

Ambient temperature : 25C

Relative humidity : 50%

Atmospheric pressure : 101kPa

Table 10: Test result of 26dB Bandwidth Band U-NII-1

Channel Frequency 26dB Bandwidth (MHz) -
Mode (MH2) ANTL ANT2 Limit (MHz)
5180 22.86 22.52 N/A
802.11a 5200 23.39 22.77 N/A
5240 2341 22.75 N/A
5180 29.24 23.58 N/A
802.11n HT20 5200 24.80 23.87 N/A
5240 28.23 23.48 N/A
5190 47.27 41.62 N/A
802.11n HT40 5230 48.84 52.93 N/A
5180 23.48 23.23 N/A
802.11ac VHT20 5200 25.89 23.16 N/A
5240 27.02 24.59 N/A
5190 44.38 42.30 N/A
802.11ac VHT40 5230 46.07 42.86 N/A
802.11ac VHTS80 5210 106.8 139.0 N/A
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Table 11: Test result of 26dB Bandwidth of Band U-NII-3

Channel Frequency 26dB Bandwidth (MHz) -
Mode (MH2) ANTL ANT2 Limit (MHZz)
5745 22.28 21.10 N/A
802.11a 5785 22.35 22.35 N/A
5825 22.78 22.14 N/A
5745 26.01 24.26 N/A
802.11n HT20 5785 25.25 24.86 N/A
5825 24.51 24.63 N/A
5755 46.87 44 .66 N/A
802.11n HT40 5795 44.28 43.58 N/A
5745 26.98 25.27 N/A
802.11ac VHT20 5785 24.93 24.98 N/A
5825 24.70 23.99 N/A
5755 45.70 43.84 N/A
802.11ac VHT40 5795 44.05 44.22 N/A
802.11ac VHT80 5775 83.63 111.3 N/A
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5.1.4 Frequency Stability

RESULT: Pass
Date of testing 2017-07-11
Test standard FCC Part 15.407 (g)
RSS-Gen Clause 6.11
Basic standard ANSI C63.10:2013
Limits Within assigned bands
Kind of test site Shielded room
Test setup
Test Channel Low/ Middle/ High
Operation Mode Al
Ambient temperature 25T
Relative humidity 50%
Atmospheric pressure 101kPa
Table 12: Test result of Frequency Stability Band U-NII-1
Frequency
Frequency Voltage | Temperature Measured Frequency(MH?z) deviation(KHz) bpm
(Vac) (C) ANT1 ANT2 ANT1 | ANT2 A'I'T A';'T
0 5180.030241 | 5180.030711 | 30.241 | 30.711 | 5.83 | 5.93
+10 5180.036021 | 5180.032635 | 36.021 | 32.635 | 6.95 | 6.30
120 +20 5180.038083 | 5180.035438 | 38.083 | 35.438 | 7.35 | 6.84
5180MHz +30 5180.022182 | 5180.025187 | 22.182 | 25.187 | 4.28 | 4.86
+40 5180.035727 | 5180.033971 | 35.727 | 33.971 | 6.90 | 6.56
+45 5180.022169 | 5180.026087 | 22.169 | 26.087 | 4.28 | 5.04
85 +25 5180.036085 | 5180.023871 | 36.085 | 23.871 | 6.97 | 4.61
276 +25 5180.039575 | 5180.027324 | 39.575 | 27.324 | 6.87 | 5.27
Frequency
Frequency Voltage | Temperature Measured Frequency(MH?2) deviation(KHz) bpm
(Vac) (C) ANT1 ANT2 ANT1 | ANT2 A'I'T A';'T
0 5240.038083 | 5240.033248 | 38.083 | 33.248 | 7.27 | 6.35
+10 5240.039553 | 5240.042053 | 39.553 | 42.053 | 7.55 | 8.03
120 +20 5240.048701 | 5240.033554 | 48.701 | 33.554 | 9.23 | 6.40
5240MHz +30 5240.034994 | 5240.029522 | 34.994 | 29.522 | 6.68 | 5.63
+40 5240.021821 | 5240.026800 | 21.821 | 26.800 | 4.16 | 5.11
+45 5240.034558 | 5240.036210 | 34.559 | 36.210 | 6.60 | 6.91
85 +25 5240.038261 | 5240.044595 | 38.261 | 44.595 | 7.30 | 8.51
276 +25 5240.038764 | 5240.029892 | 38.764 | 29.892 | 7.40 | 5.70
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Table 13: Test result of Frequency Stability Band U-NII-3

Frequency

Frequency Voltage | Temperature Measured Frequency(MH?2) deviation(KHz) bpm
(Vac) (€ ANT1 ANT2 ANTL | ANT2 A’I'T A’;'T
0 5745.022182 | 5745.025185 | 22.182 | 25.185 | 3.86 | 4.38
+10 5745.033999 | 5745.035889 | 33.999 | 35.889 | 5.92 | 6.25
120 +20 5745.024701 | 5745.032635 | 24.701 | 32.635 | 4.30 | 5.68
5745MHz +30 5745.031470 | 5745.033259 | 21.470 | 33.259 | 3.74 | 5.79
+40 5745.021630 | 5745.038456 | 21.630 | 38.456 | 3.77 | 6.69
+45 5745.039575 | 5745.028968 | 39.575 | 28.968 | 6.89 | 5.04
85 +25 5745.039883 | 5745.031023 | 39.883 | 31.023 | 6.94 | 5.40
276 +25 5745.036310 | 5745.032909 | 36.310 | 32.909 | 6.32 | 5.73

Frequency

Frequency Voltage | Temperature Measured Frequency(MH2) deviation(KHz) bpm
(Vac) (€) ANT1 ANT2 ANTL | ANT2 A'I'T A';'T
0 5825.024051 | 5825.026087 | 24.051 | 26.087 | 4.13 | 4.48
+10 5825.030239 | 5825.022678 | 30.239 | 22.678 | 5.19 | 3.89
120 +20 5825.042310 | 5825.021715 | 42.310 | 21.715 | 7.26 | 3.73
5825MHz +30 5825.030287 | 5825.027551 | 30.287 | 27.551 | 5.20 | 4.73
+40 5825.023434 | 5825.023487 | 23.434 | 23.487 | 4.02 | 4.03
+45 5825.032214 | 5825.032757 | 32.214 | 32.757 | 5.53 | 5.62
85 +25 5825.030474 | 5825.034861 | 30.474 | 34.861 | 5.23 | 5.98
276 +25 5825.032836 | 5825.030132 | 32.836 | 30.132 | 5.64 | 5.17
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5.1.5 99% Bandwidth

RESULT: Pass
Date of testing : 2016-07-27

Test standard : RSS-Gen clause 6.6
Basic standard : ANSI C63.10: 2013
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : Al

Ambient temperature : 25C

Relative humidity : 50%

Atmospheric pressure : 101kPa

Table 14: Test result of 99% Bandwidth Band U-NII-1

Mode Channel Frequency 99% Bandwidth (MHz) Limit (MHz)

(MHz) ANT1 ANT2

5180 16.480 16.474 N/A

802.11a 5200 16.551 16.525 N/A

5240 16.506 16.474 N/A

5180 18.058 17.792 N/A

802.11n HT20 5200 17.893 17.830 N/A

5240 18.089 17.848 N/A

5190 36.350 36.310 N/A

802.11n HT40 5230 36.474 36.375 N/A

5180 17.804 17.800 N/A

802.11ac VHT20 5200 17.916 17.808 N/A

5240 17.943 17.843 N/A

5190 36.292 36.224 N/A

802.11ac VHTA0 5230 36.326 36.219 N/A

802.11ac VHT80 5210 75.740 75.989 N/A




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 50089521 003 Seite 22 von 31

Test Report No. Page 22 of 31

Table 15: Test result of 99% Bandwidth of Band U-NII-3

Channel Frequency 99% Bandwidth (MHz) -
Mode (MH2) ANTL ANT2 Limit (MHZz)
5745 16.469 16.459 N/A
802.11a 5785 16.478 16.490 N/A
5825 16.458 16.425 N/A
5745 17.906 17.877 N/A
802.11n HT20 5785 17.869 17.899 N/A
5825 17.888 17.864 N/A
5755 36.377 36.245 N/A
802.11n HT40 5795 36.203 36.182 N/A
5745 17.856 17.910 N/A
802.11ac VHT20 5785 17.849 17.935 N/A
5825 17.839 17.863 N/A
5755 36.289 36.284 N/A
802.11ac VHT40 5795 36.112 36.185 N/A
802.11ac VHT80 5775 75.564 75.506 N/A
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5.1.6 6dB Bandwidth

RESULT: Pass

Date of testing : 2016-07-27

Test standard : FCC Part 15.407(e)
RSS-247 clause 6.2.4(1)

Basic standard : ANSI C63.10: 2013

Limit : 500kHz for 6dB bandwidth

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : Al

Ambient temperature : 25C

Relative humidity : 50%

Atmospheric pressure : 101kPa

Table 16: Test result of 6dB Bandwidth Band U-NII-1

Channel Freguenc 6dB Bandwidth (MHZz) .
Mode (MHz)q y ANTL ANT2 Limit (MHz)
5180 14.11 15.02 20.5
802.11a 5200 15.05 15.05 20.5
5240 15.10 14.86 20.5
5180 15.17 15.51 20.5
802.11n HT20 5200 15.16 15.56 20.5
5240 15.16 15.27 20.5
5190 35.21 35.13 20.5
802.11n HT40 5230 35.21 35.11 >0.5
5180 15.14 15.16 20.5
802.11ac VHT20 5200 15.17 15.16 20.5
5240 15.16 15.16 20.5
5190 35.21 35.15 20.5
802.11ac VHT40 5230 35.21 35.19 >0.5
802.11ac VHT80 5210 75.33 75.39 20.5
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Table 17: Test result of 6dB Bandwidth of Band U-NII-3

Channel Frequency 6dB Bandwidth (MHz) -
Mode (MH2) ANTL ANT2 Limit (MHZz)
5745 15.05 15.05 >05
802.11a 5785 14.23 15.32 >0.5
5825 15.18 15.14 >0.5
5745 15.13 15.87 >0.5
802.11n HT20 5785 15.15 15.09 >05
5825 15.47 15.52 >0.5
5755 35.19 35.19 >0.5
802.11n HT40 5795 35.20 35.15 >0.5
5745 15.15 15.13 >0.5
802.11ac VHT20 5785 15.16 15.33 >05
5825 15.12 15.49 >0.5
5755 35.20 35.17 >0.5
802.11ac VHT40 5795 35.19 35.20 >0.5
802.11ac VHT80 5775 75.28 75.29 >0.5
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5.1.7 Power spectral density

RESULT: Pass
Date of testing 2016-09-13
Test standard FCC Part 15.407(a)(1)(iv)
FCC Part 15.407(a)(3)
RSS-247 clause 6.2.1(1)
RSS-247 clause 6.2.4(1)
Basic standard ANSI C63.10: 2013
Limit <11dBm/MHz (5150-5250MHz); <30dBm/500KHz (5725-
5850MHz)
e.i.r.p. spectral density <10dBm/MHz (5150-5250MHZz)
<30dBm/500KHz (5725-5850MHz)
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation mode Al
Ambient temperature 25C
Relative humidity 50%
Atmospheric pressure 101kPa
Table 18: Test result of power spectral density of Band U-NII-1
Channel Result (dBm/MHz) Limit Limit
Mode Frequency (dBm/MHz) for (dBm/MHz)
(MHz) ANT1 ANT2 FCC for IC
5180 -2.695 -2.606 11 10
802.11a 5200 -2.907 -2.491 11 10
5240 -2.623 -2.420 11 10
5180 -1.059 -2.973 11 10
S%ZT;én 5200 -0.955 -1.785 11 10
5240 -0.716 -3.550 11 10
802.11n 5190 -3.703 -7.089 11 10
HT40 5230 -5.443 -6.899 11 10
5180 -1.333 -3.232 11 10
8%‘%8" 5200 1771 -4.230 11 10
5240 -1.801 -3.215 11 10
802.11ac 5190 -4.013 -7.597 11 10
VHT40 5230 -5.314 -6.377 11 10
802.11ac
VHT80 5210 -7.711 -10.366 11 10
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Table 19: Test result of power spectral density of Band U-NII-3

Mode Channel Frequency Result (dBm/500kHz) Limit

(MH2) ANT1 ANT2 (dBm/500kHz)

5745 -6.187 -6.229 30

802.11a 5785 '5.844 -5.937 30

5825 ~4.821 '5.017 30

5745 5,526 7,523 30

802.11n HT20 5785 -6.195 7.725 30

5825 -6.323 -8.328 30

5755 -9.225 -10.840 30

802.11n HT40 5795 -9.847 211.782 30

5745 '5.918 7.281 30

802.11ac VHT20 5785 -6.204 7.253 30

5825 -6.381 -8.465 30

5755 -9.303 -10.779 30

802.11ac VHTA0 5795 -9.604 -10.097 30

802.11ac VHT80 5775 ~12.555 -13.677 30
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5.1.8 Spurious Emission

RESULT: Pass
Date of testing : 2016-08-20 to 2016-09-06
Test standard : FCC part 15.407(b)

RSS-247 clause 6.2.1(2)
RSS-247 clause 6.2.4(2)
KDB789033 D02 v01

Basic standard : ANSI C63.10: 2013

Limits : FCC part 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : Al

Ambient temperature : 24°C

Relative humidity : 53%

Atmospheric pressure : 101kPa

The frequency range of testing is 30MHz to 40GHz, and no any emissions were found
from 26.5GHz to 40GHz, hence the radiated emission from 26.5GHz to 40GHz were not
recorded.

For details refer to appendix A.
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5.1.9 Conducted emissions

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to appendix A.

2016-08-13

FCC Part 15.207
FCC part 15.407(b)(6)
RSS-Gen Clause 8.8
ANSI| C63.10: 2013
0.15 — 30MHz

FCC Part 15.207
Shield room

AC 120V, 60Hz
A.l

Not Connected
22°C

55%

101kPa

Pass
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Note 1: Testing was carried out within frequency range 9 kHz to the tenth harmonics. The measurement
results below 30MHz and above 18 GHz ware greater than 20dB below the limit, so only the radiated spurious
emissions from 30MHz to 18 GHz were reported.

Note 2: Testing was carried out on the antenna which with the higher output power.

1. Transmitter Spurious Emissions of 802.11a mode

1.1 Transmitter Spurious Emissions, 30MHz - 1GHz

Shenzhen EMTEK Co., Ltd.
Bldg. 4%, Majinlong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.B. China E M I E K

www. etek. com. on Tol (4B5-T55-2695 4280 Fax-+B&-T55-2695 L2587 Annssr to the Warid

Radiated Emission Measurement

Flle -TUV Data #7803 DOiade: 20M7-7-3
B0 diuVim
Limill —
I ini g
T
[=1]

wl

0 % 3 i
2 ﬂl“w*lwﬂh‘f.w i Mt it
N & \ bk
1 b""ﬁ-‘- o ‘Lny
o
J0.000  VE.00 224.00 321.00 41800 a15.00 R12.00 703.00 06,00 10000 MH:
Site 3m Chamber #2 Polarization: Herizontal Temperature: azc
Limit: { RE)FCC PART 15 C Power:  AC 120WB0Hz Hurridity: 35 %
EUT: Insignia Flex Android 107 Tablst
MM NS-P10WB100
Mode:WIF| 5G B02.11a 3180
Mote:
Reading Cormact Measure- Antenna Table
Mo. M.  Freg.  Leval Factor ment  Limit  Ower Height Dagree
MHz dBEu'v dE dBuVim dBuvim dB8 Detecior ocm degree  Comment
1 37. 7600 3025 -14.83 24.32 4000 -1588 QP
2 176.4700 4130 -16.69 24.61 4350 -18892 QP
3 234.6700 4355 -13.21 30.234 46.00 -15868 QP
4 400.5400 3687 -B.66 30.21 46.00 -15.79 QP
5 600.3600 3511 -3.78 31.23 46.00 -1487 QP
6 * B00.1800 3340 0.74 32.66 46.00 -1334 QP
*Maximum data wOwer limit  :owver margin Operator: KK

File :-TUV\Dats #700 Page: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287

Aooase ta the Warld

Flie -TUWV
B dBeVSm
T
=]
50

oo

P

11 ! 'Jl "llmw

Radiated Emission Measurement
Data 781

Date: 2017-7-3

Limill m—
i —

—

4 i 1 e
} M i
/ J,WWM%T

30.000  127.00

224.00

A1E 0D

1500 G2 D0

703,00 B0G. 00 100000 MH:

Site 3m Chamber #2

Limit { RE)FCC PART 15C

EUT: Insignia Flex Android 10 Tablet

MM: NS-P10WB100

Mode:WIFI 3G B02.11a 5180

Maote:

Polarization:

Power AC 120B0Hz

Vertical Temperature: 2c

Hurmidity: 35 %

Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 37.7600 3B08  -1403 2405 4000 -1595 QP
2 *  B&2000 4784 -17.52 042 43.50 -13.08 QP
3 176.4700 4023  -16.680 23.54 43.50 -1996 QP
4 234 6700 ari1s 13 2394 46.00 -2206 OQF
5 400.5400 37.37 -B.86 28.71 46.00 -17.29 QP
] 470.3800 31.72 -T.14 24 58 46.00 -2142 OQF
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Data #7931

Page: 1
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Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Flie -TUWV
B dBeVSm
T

=]

50

wlI

" LA

Radiated Emission Measurement

Data #7903

Date: 2017-7-3

Limill m—
i —

—

M Mﬁr‘h WT M MH“'WMW et

oo
30.000  127.00 224.00 A1E 0D 1500 G2 D0 703,00 B0G. 00 100000 MH:
Site 3m Chamber #2 Polarization: Horizental Temperature: 220
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 35 %
EUT: Insignia Flex Android 10 Tablet
MM: NS-P10WB100
Mode-WIFI 5G B02.11a 5200
Mote:
Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 37.7600 3846 -14.03 23.53 40.00 -1647 QP

2 176.4700 4084  -16.60 24 25 4350 -1925 QP

3 234 6700 4324 131 30.03 46.00 1597 QP

4 * ZTB.3200 4805 -11.88 36.17 46.00 982 QP

5 400.5400 30.87 -B.86 3. 46.00 -1472 QP

] 5084200 35.19 -3.82 31.37 46.00 -14.63 OQF

*:Mazdmum data x:Over limit

File -TUV\Data #7893

:ower margin

Page: 1

Operator: KK
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Bldg. &% Majialong Industry Zone, Manshan

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287

Shenzhan EWTEK Co. . Ltd.
District, Shenzhen, Guangdong, 518052 P.R. China

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement

Flie TUW Daka %752 Diate: 2047-7-3
B0 dievim
Limit1 —
H i —
m
=]
50
EL] —l
I
- E
|
» NV L ,.mwmﬂ’m.ww""‘“"
1 +'er LL‘J 1
oo
30000 1ET.00 224.00 321.00 415 00 15,00 G200 705900 G, 0 100000 MHx
Site 3m Chamber #2 Polarization:  Vertical Temperature: 220
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 35 %
EUT: Insignia Flex Android 10 Tablet
MM: NS-P10WB100
Mode-WIFI 5G B02.11a 5200
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 37.7600 3077 -14.83 2484 40.00 -15.16 QP
2 *  B&2000 4638 -17.52 20.06 43.50 -1444 OQF
3 176.4700 4452 -16.680 27.83 43.50 1567 QP
4 236.6100 arie 1313 2405 46.00 -2195 OQF
5 400.5400 36.63 -B.86 27.97 46.00 -1803 QP
] B27.3400 30.00 -0.21 2079 46.00 -1621 QF
*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUV\Data #7592

Page: 1

A TUVRheinland®
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Flie -TUWV
B dBeVSm
T

=]

50

1

oo

wlI

Radiated Emission Measurement
Data #7E4 Date: 2017-7-3

Limill m—
i —

" ,»«Uﬁ\s}m :

3

- s
! Mﬁwﬂm«m Lﬁ‘*‘-’ o’

MLHW W b

-

30.000  127.00

224.00

321.00

A1E 0D 1500 G2 D0 703,00

B0G. 00 100000 MH:

Site 3m Chamber #2

Limit: { REJFCC PART 15C
EUT: Insignia Flex Android 10 Tablet

MM: NS-P10WB100

Mode:WIF| 3G B02.11a 5240

Maote:

Polarization:

Horizontal

Power AC 120B0Hz

Temperature: 2c

Hurmidity: 35 %

Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 37.7600 3B01 -14.83 23.08 4000 -1692 QP
2 176.4700 4286 -16.60 26.27 4350 -17.23 QP
3 % 2424300 4714 12083 34 46.00 -11.79 QP
4 352.0400 40.64 -0.53 3N 46.00 -1489 OQF
5 400.5400 421 -B.86 33.55 46.00 -1245 QP
] 509.3900 33.86 -3.79 30,07 46.00 -1393 OQF
*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUV\Data #7984

Page: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Flie -TUWV
B dBeVSm
T

=]

50

oo

wlI

Radiated Emission Measurement

Data #7053

Date: 2017-7-3

Limill m—
i —

—

g

30.000  127.00

224.00

321.00

A1E 0D 1500 G2 D0 703,00

B0G. 00 100000 MH:

Site 3m Chamber #2

Limit: { REJFCC PART 15C
EUT: Insignia Flex Android 10 Tablet
MM: NS-P10WB100
Mode:WIFI 5G B02.11a 5240

Maote:

Polarization:

Vertical

Power AC 120B0Hz

Temperature: 2c

Hurmidity: 35 %

Reading Cormect Measure- Antenna Table

Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 37.7600 37o1 1483 22.98 4000 -17.02 QP
2 *  B&2000 4680 -17.52 2038 43.50 -1412 QF
3 176.4700 4097 -16.60 2428 43.50 1922 QP
4 31E.0900 Jie62  -10.78 2284 46.00 -2316 OQF
5 400.5400 36.29 -B.86 27.63 46.00 -1837 QP
] 00,3600 20322 =378 25.44 46.00 -2056 OQF

*:Mazdmum data x:Over limit

File -TUV\Data #7985

:ower margin

Page: 1

Operator: KK
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A TUVRheinland®

Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287 Aooase to the Warld

Radiated Emission Measurement

Flie TUW Data #7597 Diate: 2047-7-3
B0 dievim
Limit1 —
H i —
m
=]
50
L ] B
x
! 3
" h bidtich
b S
» | I.plir I, n uhﬁh‘r'*wh"“"'
b ‘ P Tl
M
0
oo
30000 1ET.00 224.00 321.00 415 00 15,00 G200 705900 G, 0 100000 MHx
Site 3m Chamber #2 Polarization: Horizental Temperature: 220
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 35 %
EUT: Insignia Flex Android 10 Tablet
MM: NS-P10WB100
Mode-WIF| 5G B02.11a 5745
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 37.7600 37.86 -14.03 2293 40.00 -17.07 QP
2 105.6600 JETS -14.86 23.79 4350 -19.71 QP
3 176.4700 46.00 -16.80 2040 43.50 1410 QP
4 254.0700 46.04 -1268 33.36 46.00 -12684 OQF
5 353.0100 41.85 -0.50 32.35 46.00 -1385 QP
6 * 400.5400 45.79 -B.66 3713 46.00 -BBY QP
*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUV\Data #7987

Page: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.

Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287

EMTEK®

Aooase ta the Warld

Flie -TUWV
B dBeVSm
T
=]
50

3

P

: r Lu\., h\\l ML\

Radiated Emission Measurement
Data #7540 Date: 2017-7-3

Limill m—
i —

P b=

&

M«‘W

30.000  127.00 224.00 A1E 0D 1500 G2 D0 703,00 B0G. 00 100000 MH:
Site 3m Chamber #2 Polarization:  Vertical Temperature: 220
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 35 %
EUT: Insignia Flex Android 10 Tablet
MM: NS-P10WB100
Mode-WIF| 5G B02.11a 5745
Mote:
Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 37.7600 3078 -14.83 24 85 40.00 -15.15 QP

2 *  B&2000 4943 -17.52 31.: 4350 -11.58 QP

3 176.4700 4099  -16.60 2430 43.50 19220 QP

4 400.5400 37.57 -B.66 28.91 46.00 -17.09 QF

5 00,3500 20.89 -A.TR 26.11 46.00 -19.89 QP

] &00.1200 20.59 -0.74 2B.85 46.00 -17.15 QF

*Maximum data  x:Owver limit :ower margin

File -TUV\Data #7986

Page: 1

Operator: KK
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Flie -TUWV
B dBeVSm
T

=]

50

oo

wlI

Data #7700

Radiated Emission Measurement

Date: 2017-7-3

Limill m—
i —

—

2

" awLLNlu‘JI il

a"ﬁ

¥

N, Rt

30.000  127.00

224.00 321.00

A1E 0D 1500 G2 D0 703,00

B0G. 00 100000 MH:

Site 3m Chamber #2

Limit: { REJFCC PART 15C
EUT: Insignia Flex Android 10 Tablet

MM: NS-P10WB100

Mode:WIF| 5G B02.11a 57BS

Maote:

Polarization:

Horizontal

Power AC 120B0Hz

Temperature: 2c

Hurmidity: 35 %

Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 37.7600 3038 -14.03 24 45 40.00 -15.55 QP
2 176.4700 4578 -16.60 20008 43.50 -1441 QP
3 278.3200 4075 -11.88 2B.87 46.00 -17.13 QP
4 352.0400 4315 -0.53 3362 46.00 -1238 QP
5 * 300.5700 42.57 -B.68 33.80 46.00 1211 QP
] G35.2800 35.00 -3.30 31.70 46.00 -1430 QP

*:Mazdmum data x:Over limit

File -TUV\Data #7958

:ower margin

Page: 1

Operator: KK
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Page 11 of 163

Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287 Aooase to the Warld

Radiated Emission Measurement

Flle -TUW Daka #7839 Dafs: 2017-T-2
B0 B
Limill m—
i —
m
El

wlI
)

k1)
i - % .
i St
b4 i
l L‘rﬁ* .ml*'f“'*””“
w e ot
1™ Fadd
oo
30.000  127.00 224.00 321.00 A1E 0D 1500 G2 D0 703,00 B0G. 00 100000 MH:
Site 3m Chamber #2 Polarization:  Vertical Temperature: 220
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 35 %
EUT: Insignia Flex Android 10 Tablet
MM: NS-P10WB100
Mode-WIF| 5G B02.11a 57BS
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 37. 7600 3000 1403 2416 40.00 -15.84 QP

* BBZ2000 4824 -17.52 30.72 4350 -1278 QP

175.5000 4271 -16.76 25.95 43.50 -17.55 QP

400.5400 3408 -B.66 26.32 46.00 -19.68 QP

2
3
4 242 4300 3042 1283 26.49 46.00 -192.51 QP
5
]

&00.1200 31.68 -0.74 30.94 46.00 -153.068 OQF

*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUV\Data #7929 Fage: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Flie -TUWV
B dBeVSm
T
=]
50

oo

P

Radiated Emission Measurement
Data 2301 Date: 2017-7-3

Limill m—
i —

—

w0 [y i

o

N

““w. MM

gttt W,meh

30.000  127.00

224.00 321.00 A1E 0D 1500 G2 D0 703,00

B0G. 00 100000 MH:

Site 3m Chamber #2

Limit: { REJFCC PART 15C
EUT: Insignia Flex Android 10 Tablet

MM: NS-P10WB100

Mode:WIF| 3G B02.11a 5825

Maote:

Polarization:

Horizontal

Power AC 120B0Hz

Temperature: 2c

Hurmidity: 35 %

Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 37.7600 37.36 -14.83 2243 40.00 -17.57 QP
2 105.6600 3ET1 -14.86 23.75 4350 -19.75 QP
3 175.5000 4478 -16.76 28.02 43.50 -1548 QP
4 242 4300 4381 1283 30.88 46.00 -153.12 QP
5 * 353.0100 43.099 -0.50 3440 46.00 -11.581 QP
] 400.5400 423 -B.66 33.65 46.00 -1235 QP

*Maximum data  x:Owver limit :ower margin

File :-TUW\Data #5801

Page: 1

Operator: KK
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Bldg. &% Majialong Industry Zone, Manshan

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287

Shenzhan EWTEK Co. . Ltd.
District, Shenzhen, Guangdong, 518052 P.R. China

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement

Flie TUW Diaka 300 Diate: 2047-7-3
B0 dievim
Limit1 —
H i —
m
=]
50
EL] —l
.
k) L 2 ®
! i e
b b i
b Vi %‘rﬁ“u i o il hrtiche
WA
LU ﬂHlU*'J 41'.‘,@ |
oo
30000 1ET.00 224.00 321.00 415 00 15,00 G200 705900 G, 0 100000 MHx
Site 3m Chamber #2 Polarization:  Vertical Temperature: 220
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 35 %
EUT: Insignia Flex Android 10 Tablet
MM: NS-P10WB100
Mode:WIFI 5G B02.11a 5825
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 37.7600 3843 14083 23.50 40.00 -16.50 QP
2 *  B&2000 4855 -17.52 32.03 43.50 -1147 OQF
3 175.5000 3084 1676 23.08 43.50 -2042 QP
4 3239100 3459 -10.55 2404 46.00 -2196 OQF
5 400.5400 37.87 -B.86 201 46.00 -1672 QP
] &00.1200 31.08 -0.74 30.34 46.00 -153.66 OQF
*Maximum data  x:Owver limit :ower margin Operator: KK

File :TUV\Data #5800

Page: 1

A TUVRheinland®
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Produkte
Products

1.2 Transmitter Spurious Emissions, 1GHz - 18GHz

Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. omtek. oom. on Tel :+848-T35-26%5 4280 Fax-+B&-TS5-2595 4287 Aooase Lo the Warld

Radiated Emission Measurement

Flie T Data #1061 Diate: Time:
B0 dievim
Limill —
Tt
m
=]
1
>
50 4 Mhater|
P A e Nt e’ L
gt
w MMWM |
o X
k1)
m
L]
oo
000,000 3700, 00 440000 &100,00 TR 00 0000 V200,00 1230000 V4600.00 | G0, 00 MH =
Site 3m Chamber #2 Polarization: Horizontal Temperaiure: 24 C
Limit { RE)FCC PART 15C Power:  AC 1200B0Hz Hurridity: 33 %
EUT: Insignia Flex Android 10" Tablet
MM NS-P10WB100
Mode: 11a 5180
Mote:
Reading Comect Measure- Antenna Table
Mo, Mk Freq. Lewvel Factor ment Limit ~ Ower Height Degres
MHz dBuV dE dBuvVim  dBuVim o8 Dalecior cmi degree  Comment
1 14702.00 G0.88 -8.06 51.82 T4.00 -22.18 peak
2 * 14702.00 44 85 -9.06 35.80 .00 1820 AVG
“Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Data #1067 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787

Aooase ta the Warld

Radiated Emission Measurement

Flie -TUWV Data #1060 Dabe: Time:

B dBeVSm
Limill —_—
Frimit

T

=]

50

kLl

20

10

oo
1000800 F700. 0 440000 100,00 TR Y Asimnn VI200.00 12950000 V4E00.00 | Gae). (o0 M H
Site 3Im Chamber #2 FPolarization: Vertical Tempesrature: 24 C
Limit: { REJFCC PART 15C Powar:  AC 12080Hz Hurrisdity: 33 %

EUT: Insignia Flex Android 10" Tablet
MM: NS-P10WB100
Mode:11a 5180

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 15875.00 6501 1235 52.66 74.00 -21.34 peak
2 * 15875.00 4865 -1233 36.30 34.00 1770 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Data #1060 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787

Aooase ta the Warld

Radiated Emission Measurement

Flie -TLW Data #1063 Date: Time:

B0 dBeSw

Limill —
Trraihit

F

=]

L] W""'w-ljli"'l"

B e
™ ety AR T
e
W
a0 ]I,.NMWW
e '

k1]

m

10

oo

1000800 F700. 0 440000 100,00 TR Y Asimnn VI200.00 12950000 V4E00.00 | Gae). (o0 M H

Site 3m Chamber #2 Polarization: Horizontal Tempesature: 4c
Limit { RE)JFCC PART 15C Power: AC 120W/00HZ Hurridity: 33 %

EUT: Insignia Flex Android 10" Tablet
MM: NS-P10WB100
Mode: 11a 5200

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 17626.00 54.00 -1.64 52.36 74.00 -21.64 peak
2 * 1T626.00 3E8.44 -1.64 36.80 54.00 1720 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #1063 Fage: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4257

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement

Flie T Data #1062 Diate: Time:
B0 dievim
Limill —
Tkt
m
=]
*
. Ay o JWMWHM%WM*‘#MW‘*M”
i b
EL] T et
Jon $
k1)
m
L]
oo
1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization:  Vertical Temperature: 240
Limit { RE)FCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10" Tablet
MM NS-P10WB100
Mode: 11a 5200
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 15909.00 G357 -12.48 51.11 T4.00 -22.89 peak
2 * 15909.00 4856 -12.46 36.10 34.00 -17.80  AVG
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUW\Data #1062 Fage: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4257

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement
Flle “TUV

Data #1065 Diate: Time:

B0 dievim

Limill —
Tkt
m
=]
¥
& ~ P M, b, e
Mﬁ*ﬁ@rww“w‘“ﬂ At
i

A0 _WW

k1)

m

L]

oo

1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization: Horizental Temperature: 240
Limit { RE)FCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10" Tablet
MM NS-P10WB100
Mode: 11a 5240
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 17116.00 6015 -7.84 52.31 74.00 -21.69 peak
2 * 17116.00 4304 -7.84 35.20 34.00 -18.B80 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUW\Data #1065 Fage: 1
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Produkte
Products

Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie -TLW Data #1064 Date: Time:
B0 dBeSw
Limill —
Trraihit
F
=]
m).&'*e'i‘"‘
Lk LF
= i gt R e p P SR v
w_,i'w_""\-“*"“h””" " ¥
]
m
10
oo
1000800 F700. 0 440000 100,00 TR Y Asimnn VI200.00 12950000 V4E00.00 | Gae). (o0 M H
Site 3m Chamber #2 Polarization: Vertical Tempesature: 4c
Limit { RE)JFCC PART 15C Power: AC 120W/00HZ Hurridity: 33 %

EUT: Insignia Flex Android 10" Tablet
MM: NS-P10WB100
Mode: 11a 5240

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 17065.00 B61.13 -B.46 5267 74.00 -21.33 peak
2 * 1T0E5.00 44 16 -B.46 35.70 54.00 -1830 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Data #1064 Fage: 1
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Produkte
Products

Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie T Data #1067 Diate: Time:

B0 dievim

Limill —
Tkt

m

=]

s P bR B o L b

;HNWMWEWJPWJNM TR Ll W
gt
a0 T ]
e 3

k1)

m

L]

oo

1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization: Horizental Temperature: 240
Limit { RE)FCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10" Tablet
MM NS-P10WB100
Mode: 11a 5745
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 14974.00 G61.48 -8.55 51.91 T4.00 -22.09 peak
2 * 14974.00 45.35 -8.55 36.80 34.00 1720 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Data #1067 Fage: 1
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Produkte
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie T Data #1066 Diate: Time:
B0 dievim
Limill —
Tkt
m
=]
1|-
N 1
- A Wm.mrmhmw.wj bt L
o e
4 'Jn,l»-"'”'v‘ ‘W
s %
k1)
m
L]
oo
1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization:  Vertical Temperature: 240
Limit { RE)FCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10" Tablet
MM NS-P10WB100
Mode: 11a 5745
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 15178.00 G246 -10.15 52.31 74.00 -21.69 peak
2 * 15178.00 4645 -10135 36.30 .00 -17.70  AVG
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #1066 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie T Data #1048 Diate: Time:
B0 dievim
Limill —
Tkt
m
=]
&0 Bon, e
il B TR e T R il |
W
i
40 het”
el
" 3
k1)
m
L]
oo
1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Folarization: Horizontal Temperature: 240
Limit { RE)FCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10" Tablet
MM NS-P10WB100
Mode: 11a 5785
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 15773.00 G353 1204 51.49 T4.00 -22.51 peak
2 * 15773.00 4804 1204 36.90 34.00 1710 AVG
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #1069

Page: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flle -TLUW Data #1083 Dake: Time:
B0 dBeSw
Limill —
Trraihit
F
(1]
;,
o B
s U ¥ T S et i rissa S
NHM"‘“ o
4 Jemr Y |
L™ i
]
m
1a
oo
1000800 F700. 0 440000 100,00 TR Y Asimnn VI200.00 12950000 V4E00.00 | Gae). (o0 M H
Site 3m Chamber #2 Polarization: Vertical Tempesature: 4c
Limit { REJFCC PART 15C Power: AC 120V00Hz Hurmidity: 33 %

EUT: Insignia Flex Android 10" Tablet
MM: NS-P10WB100
Mode: 11a 5785

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 13801.00 B60.85 -B.80 52.05 74.00 -21.05 peak
2 * 1380100 44.00 -B.80 35.20 54.00 -1880 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #1068 Fage: 1




Produkte
Products

Appendix A

50089521 003
Page 24 of 163

A TUVRheinland®

Shenzhan EWTEK Co. ., Ltd.

Bldg. &3, Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wn, emtek. oom. om Tel +BE-T55-24%5 4280 Fax:+B&-T55-2695 L7581

EMTEK Y

Avoase to the Warld

Flie -TUWV
BLD diuim

Radiated Emission Measurement
Diata #1071 Diate:

Limil 1 —_—

it

|_L-ﬂ~""‘-'""r

oo

g el gt AT
W gt o s i
et e

=

1000000 Z700, 60 440000

100,00 TR 00 Aasnn.an 1i200.60 12500 00

14600, 00 | BN, 0 MH 2

Site 3Im Chamber #2

Polarization: Horizontal

Temperature: HCc

Limit { RE)FCC PART 15C Power: AC 120W/00Hz Hurmidity: CER]
EUT: Insignia Flex Android 10° Tablet
MM NS-P10WB100
Mode:11a 5825
MNote:

Reading Comrect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor ment  Limit  Ower Height Degree

MHz dEuY ) dBuvim  dBuwim OB Datecior cm degree  Comment

1 14260.00 6067

-B.28 52.30 74.00 -21.61 peak

2 % 14260.00 4348

-B.28 35.20 54.00 -18.80 AVG

*:Maxdmum data x:Owver limit

File :TUV\Data #1071

l:ower margin

Page: 1

Operator: KK
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Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4257

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement
Flle “TUV

Data #1070 Diate: Time:

B0 dievim

Limill —
Tkt

m

=]

s o | .

r“*w'*-h‘“”uwa"ur"ﬂwﬁ”“ﬂ““” i e
w W
el ™ ¥

k1)

m

L]

oo

1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Folarization: Vertical Temperature: 240
Limit { RE)FCC PART 15C Power: AC 12000Hz Hurmidity: 33 %
EUT: Insignia Flex Android 10" Tablet
MM NS-P10WB100
Mode: 11a 5825
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 14328.00 60.33 -B.40 51.93 T4.00 -22.07 peak
2 * 14328.00 43.50 -840 35.10 34.00 -1880 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Data #1070 Fage: 1
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1.3 Restricted Bands

Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. omtek. oom. on Tel :+848-T35-26%5 4280 Fax-+B&-TS5-2595 4287 Aooase Lo the Warld

Radiated Emission Measurement

Flie -TUWV Data #3556 Date: 2016-12-20
1000 dbeVim
Limitl —
GO

N —— W el M Y S T
T, ..___.n.ﬁ-r'-u--\_,l‘,u'"“"'w-' e eV i "-L.-H—"_“" e ks

. T]
S100.000 5105, 00 511000 511500 517000 a125.00 5130, 00 513500 S140.00 S1S0.00 MHz
Site 3m Chamber #2 Polarization: Horizontal Temperature: 2z
Limit: { RE)FCC PART 15C ( Bandedge) Peak Power: AC 1200VE0Hz Hurridity: 35 %

EUT: Windows10
MM: NX18A101325
Mode:11a 5180

Mote:
Reading Comect Measure- Antenna Table
Mo, Mk Freq. Lewvel Factor ment Limit ~ Ower Height Degres
MHz dBuV dE dBuvVim  dBuVim o8 Dalecior cmi degree  Comment
1 * 5149.750 50.49 -T.15 52.34 G68.23 -15.89 peak 0
“Maximum data  x:Owver limit :ower margin Operator: KK

File :.TUW\Data #3556 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie -TUWV Data #3555 Date: 2016-12-20
1000 dBevm
Limill —_—
G

x

- . - - . e
F o ¥ A L e L o
S LR P -\‘r' - W e W ot

2.0
SI00.000 515,00 S110.00 511500 512000 al25.00 51.30.00 13500 S140.00 S150.000 MH=
Site Im Chamber #2 Polarization: Vertical Temperature: 2z
Limit: { REJFCC PART 15C [ Bandedge) Peak Power: AC 120W/00HZ Hurridity: 35 %

EUT: Windows10
MM: NX18A101325
Mode:11a 5180

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 * 5140.850 57.08 -T.15 40.93 68.23 -18.30 peak 0
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #3555 Fage: 1




A X A - :
ppendix /A TOVRheinland®
50089521 003

Page 28 of 163

Produkte
Products

Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie -TUWV Data #3555 Date: 2016-12-20
1000 dBevm
Limill —_—
G

e W g R e Ve I i Py WP

2.0
SIA0.000 535500 H360 00 5365, 00 537000 aifs.nn 5360 00 A5 00 S0 00 S400.00° MH=
Site Im Chamber #2 Polarization: Horizental Temperature: 2z
Limit: { REJFCC PART 15C [ Bandedge) Peak Power: AC 120W/00HZ Hurridity: 35 %

EUT: Windows10
MM: NX18A101325
Mode: 11a 5240

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 * 5363.750 53.20 -6.35 46.85 68.23 -21.38 peak 0
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #3558 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie -TUWV Data #3557 Date: 2016-12-20
1000 dBusm
Limill —
GO
1 P
N i e W _f"--m.r‘._‘,-f-‘,_r,_._--v_-"\-\__u,\u—-x_ﬂ_,—.,_,“_\_(‘-.__.__.' R
2.0
SIA0.000 535500 H360 00 5365, 00 537000 aifs.nn 5360 00 A5 00 S0 00 S400.00° MH=
Site 3m Chamber #2 Polarization: Vertical Tempesature: 2z
Limit: { REJFCC PART 15C [ Bandedge) Peak Power: AC 120W/00HZ Hurridity: 35 %

EUT: Windows10
MM: NX18A101325
Mode: 11a 5240

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 * 5352300 53.16 -6.39 46.77 68.23 -2146 peak 0
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Data #3557 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4787 Aooase to the Warld

Radiated Emission Measurement

Flie -TUV Data #3565 Date: 2016-12-20
100 dBusm
Limill —
oy
1
o
v & -'\u- "I"hll
- PR W
U -u-'.'d-,\.\.ﬂr"‘—v’-\F\W.‘vaﬂﬁz-;\n‘r“""wh"\"l_-"'"'"ﬂf\w'-l g L L _\_.,W R
2.0
SEO0.DON 561250 GRS 00 S637.50 RS0 N0 ahhz 50 5675, 00 HRAT 50 SO0, o 577500 MHz
Site 3m Chamber #2 Polarization: Horizontal Tempesature: 2z
Limit { RE)FCC PART 15C B4 ( Bandedge) Peak Power: AC 120vB0Hz Hurmidity: 3%

EUT: Windows10
MM: NX18A101325
Mode:11a 5745

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 * 5725.000 GE.34 -4.87 6337 12523 -61.86 peak 0
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #3568 Fage: 1
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Shenzhan EWTEK Co. ., Ltd.
Bldg. &3, Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China EM I E K

wwn. emtek. oo om Tel :vB8=T55-2695 42B0 Fax:+B4-T55-2605 L287 Aooase ta the Warld

Radiated Emission Measurement

Flie -TUV Diata #3567 Date: 2016-12-20
00 dBuvim
Limill —
o
®
A
2! . v e e -'q_-""ﬂ.-'\r'-""""
T A P A I.rmﬁ_,mﬁ.__w.ﬁr.-ﬁ’i ot S
2.0
SEO0.DON 561250 625 00 S637.50 S50 00 ahkz 50 567500 HRAT 50 SO0, o 577500 MH=
Site 3Im Chamber #2 Polarization: Vertical Temperature: 22
Limit: { RE)FCC PART 15C B4 ( Bandedge) Peak Power: AC 120vo0Hz Humidity: 35 %

EUT: Windows10
MN: NX18A101325
Mode:11a 5745

Mote:
Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor ment  Limit  Ower Height Degree
MHz dEuY ) dBuvim  dBuvim OB Detecior om degree  Comment
1 * 5723125 6939 -5.00 6430 11983 -5544 peak 0
*“Maxdmum data  x:Owver limit  “:owver margin Operator: KK

File :TUV\Data #3567 Fage: 1
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Shenzhan EWTEK Co. ., Ltd.
Bldg. &3, Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China EM I E K

wwn. emtek. oo om Tel :vB8=T55-2695 42B0 Fax:+B4-T55-2605 L287 Aooase ta the Warld

Radiated Emission Measurement

Flie -TUWV Data #3570 Date: 2018-12-20
1400 diuts'm
Limii1 —
oy

& ATy P r
L =i, P, TR T "
g Fun U A e et sl e e ot i P e Pt

2.0
SHAN.D0N 566250 SATS 00 SRAT. S0 5500 00 591250 532500 BT 50 S0, ol 557500 MHe
Site 3Im Chamber #2 Polarization: Horizontal Temperature: 22
Limit: { REJFCC PART 15C B4 [ Bandedge) Peak Power: AC 120W/00Hz Hurmidity: 3 %

EUT: Windows10
MN: NX18A101325
Mode:11a 5825

Mote:
Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor ment  Limit  Ower Height Degree
MHz dEuY ) dBuvim  dBuvim OB Detecior om degree  Comment
1 * 5B51.750 5725 -4.51 5274 12019 -6745 peak 0
*“Maxdmum data  x:Owver limit  “:owver margin Operator: KK

File :TUV\Data #3570 Fage: 1
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Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4257

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement

Flie TV Daka #3568 Dabe: 2010-12-20
100 dBusm
Limill m—
oy
B ¥ e Ty A A e e o e P e Nt A P e P )

2.0

SHAN.000 566250 SRS 00 ShAT. S0 5000 iy aql 250 5325, 00 BT 50 SAG0. 0 597500 MH:

Site 3m Chamber #2 Folarization: Vertical Temperature: 22

Limit { REJFCC PART 15C B4 [ Bandedge) Peak Power: AC 120WB0Hz
EUT: Windows10
MM: NX18A101325

Mode:11a 5825

Hurmidity: 35 %

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 * 5B50.875 56.74 -4.51 5223 12271 -TO48 peak 0
*Maximum data  x:Owver limit :ower margin Operator: KK

File :-TUV\Dats #3569 Fage: 1




